
English

Parts Manual
	 BZ6127D / 968999262	 BZ7234D / 968999264
	 BZ6127D BF / 968999369	 BZ7234D BF / 968999370

Please read the operator’s manual carefully and make sure you  
understand the instructions before using the machine.



©2007 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.

When you need spare parts or support in service questions, warranty issues, etc., please consult the following 
professional:

Manufacturing Number

Stated on the plate, from the top are:
The machine’s type designation (I.D.).•	
The manufacturer’s type number (Model).•	
The machine’s serial number (Serial no.)•	

Please have the type designation and serial number available when ordering spare parts.

The engine’s manufacturing number is stamped on one of the valve covers.
The plate states:

The engine’s model.•	
The engine’s type.•	
Code•	

Please have these available when ordering spare parts.

The wheel motors and hydrostatic pumps have a barcode decal affixed at the rear.

This Parts Manual belongs to the machine with the 
manufacturing number:

Engine Transmission

The machine’s manufacturing number can be 
found on the printed plate affixed to the engine 
compartment. 



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

SECTION	 PAGE	 SECTION	 PAGE

CONTENTS

CHASSIS / FRAME..................................................... 4

ENGINE....................................................................... 6

ENGINE

MUFFLER, AIR FILTER, RADIATOR.................... 8

STEERING................................................................ 10

IGNITION SYSTEM................................................... 12

PARKING BRAKE..................................................... 14

HYDRAULIC PUMP-MOTOR.................................... 16

WHEELS AND TIRES............................................... 18

MOWER LIFT / DECK LIFT

BZ6127D............................................................. 20

MOWER LIFT / DECK LIFT

BZ7234D............................................................. 22

FUEL SYSTEM.......................................................... 24

61" DECK.................................................................. 26

72" DECK.................................................................. 28

SEAT......................................................................... 30

DECALS.................................................................... 32

SCHEMATICS........................................................... 34

PROTECTION FRAME............................................. 36

ACCESSORIES........................................................ 38

	 61" MULCH KIT.................................................. 38

	 72" MULCH KIT.................................................. 40

	 61" BAFFLE KIT.................................................. 42

	 72" BAFFLE KIT.................................................. 44

	



4

CHASSIS / FRAME

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

29
30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49
50

51

52

53

54

58

57

59

60

61
62

63

64

28

12

11

20

43

4529

4545

45

45

47

49
49

51

51

52

53

55
45

58

56

55

51

15

45

51



5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

539 1109411..	 .....1..... FRAME w/DECALS
539 1078502..	 .....1..... BACK PANEL
539 1078533..	 .....1..... HOOD
539 1078474..	 .....1..... REAR FRAME
539 1064055..	 .....1..... SUPPORT, RT
539 1064066..	 .....1..... SUPPORT, LT
539 1072057..	 .....1..... FENDER WELDMENT, RT
539 1072068..	 .....1..... FENDER WELDMENT, LT
539 1109049..	 .....1..... CONSOLE TOP 
539 11090710..	 .....1..... CONTROL PANEL
539 10777611..	 .....2..... CONSOLE BOTTOM
539 11093412..	 .....2..... CONSOLE SUPPORT
539 10839113..	 .....2.....HCS ¼-20 x 3
539 10805514..	 .....2..... SUPPORT WELDMENT
539 10786715..	 .....2..... STIFFENER
539 11092016..	 .....1..... DOOR-FINISHED
539 97777817..	 .....3..... ABRASIVE PAD
539 10472118..	 .....1..... FLOOR PAN WELDMENT
539 10258719..	 .....6..... RUBBER STOP
539 10441120..	 .....4..... KNOB w/ STUD
539 10785821..	 ...12..... GROMMET BUMPER
539 10368422..	 .....7..... GROMMET
539 10765623..	 .....1..... GROMMET
539 10721024..	 .....1..... GROMMET
539 11092325..	 .....1..... LATCH
539 10630026..	 .....2..... SKID PLATE
539 10476327..	 .....2..... RETAINER, 5/16-18 U-TYPE
539 99063728..	 .....1..... HCS 3/8-18 x 2½
539 11156829..	 .....2..... IDLER
539 10641830..	 .....1..... ARM WLDMT
539 10641731..	 .....1..... BUSHING
539 10325632..	 .....1..... SPRING
539 10330033..	 .....1..... ZERK

539 10273234..	 .....1..... THROTTLE CABLE
539 11067335..	 .....2.....SCREW 10-12 x ¾ THD FRM
539 99036236..	 ...12.....SCREW ¼-20 x 5/8 THD FRM
539 99051737..	 .....2..... WASHER 3/8 FLAT STD
539 99041138..	 .....2.....HCS #10-24 x ½
539 97697739..	 .....2..... NUT #10-24 HEX NYLOC
539 11085040..	 .....2..... SLEEVE
539 11085141..	 .....2..... SLEEVE
539 11092242..	 .....1..... RETAINER
539 99071743..	 ...18..... NUT 5/16-18 HEX NYLOC
539 99058544..	 .....4..... NUT 5/16-18 WHIZ
539 97697945..	 ...20..... NUT 3/8-16 HEX NYLOC
539 11092746..	 .....2..... STOP
539 99059847..	 ...14..... WASHER ¼ FLAT
539 99069248..	 .....2..... WASHER 5/16 STD FLT
539 99020949..	 ...20..... HCS 5/16-18 x 1
539 99018750..	 .....2..... WASHER 5/16 SLOTTED LOCK
539 99056351..	 ...18..... HCS 3/8-16 x 1
539 99005252..	 ...14..... WASHER ¼ SPLIT LOCK
539 99018853..	 ...28..... WASHER 5/16 FLAT SAE
539 10702654..	 .....1.....HCS ½-13 x 2 GR8
539 10133155..	 .....2.....NUT ½-13 HEX NYLOC
539 99025856..	 .....1.....NUT ½-13 HEX
539 10650457..	 .....2..... WASHER HEAVY
539 99012258..	 .....2..... WASHER 3/8 SAE FLT
539 97693859..	 .....4..... HCS 5/16-18 x 2¼
539 99062960..	 .....1..... HCS 3/8-16 x 2¼
539 10834661..	 .....1.....HCS ½-13 x 2½
539 99055062..	 .....1.....WASHER ½ FLAT
539 11182363..	 .....2..... PLUG
539 11182464..	 .....2..... FOAM STRIP

NOT SHOWN
539 976856....6..... WIRE TIE



6

ENGINE

2

3

4

5

6

7

89

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

2627

28

29

30

31

32

33

34

35

36

37

38

39

41 42

43

44

45

46

47

48

49

50

41

47

1

17

22
21

32

40

21
17

20

45

42

2451

40

13
41



7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE

539 1063351..	 .....1..... SHEAVE, ENGINE
539 1106682..	 .....1..... CLUTCH
539 1106513..	 .....1..... RESTRAINT
539 1063064..	 .....1..... JACK MOUNT WLDMT
539 1078645..	 .....1..... HEAT SHIELD
539 1078616..	 .....1..... ENGINE MOUNT LT
539 1078627..	 .....1..... ENGINE MOUNT RT
539 1064228..	 .....1..... ARM WLDMT
539 1064179..	 .....1..... BUSHING
539 11065510..	 .....1..... SPRING
539 99062711..	 .....1..... HCS 5/16-18 x 1¼
539 10485212..	 .....1..... HOUSING
539 11527913..	 .....2..... BEARING
539 10224414..	 .....1..... MACHINE BUSHING, 18 GA
539 10634415..	 .....1..... Spindle
539 10267616..	 .....1..... SPACER
539 10650417..	 ...13..... WASHER, HEAVY
539 10634718..	 .....1..... SHEAVE
539 10548519..	 .....1..... Pulley
539 10199520..	 .....2.....KEY ¼ SQ x 11/8
539 99024721..	 .....2..... WASHER 7/16 SPLT LOCK
539 10014122..	 .....2..... HCS 7/16-20 x 1½
539 10727223..	 .....1..... COMBO SPACER
539 10629124..	 .....4..... ISO MOUNT (ENGINE)
539 11156725..	 .....1..... IDLER
539 11158226..	 .....1..... BELT, PRIMARY

539 10633927..	 .....1..... BELT, MULE
539 11184428..	 .....5..... WASHER, HEAVY
539 10805229..	 .....3..... MACHINE BUSHING, 11/8 x 10
539 10476130..	 .....1..... ZERK, LONG
539 99012231..	 .....1..... WASHER 3/8 SAE FLT
539 99055032..	 .....5.....WASHER ½ FLAT
539 99112033..	 .....1..... HCS 7/16 x 2½
539 10133234..	 .....4.....HCS ½-13 x 2¾
539 97769235..	 .....4.....BOLT M8-1.25 x 35mm
539 10834636..	 .....1.....HCS ½-13 x 2½
539 99020937..	 .....4..... HCS 5/16-18 x 1
539 30060038..	 ...13.....HCS M8-1.25 x 20mm
539 10827139..	 .....1..... HCS 3/8-16 x 3½
539 97697940..	 .....9..... NUT 3/8-16 HEX NYLOC
539 10133141..	 .....7.....NUT ½-13 HEX NYLOC
539 99018742..	 ...17..... WASHER 5/16 SLOTTED LOCK
539 91703343..	 .....1.....KEY ¼ SQ x 2½
539 11090044..	 .....1..... BUSHING
539 99058545..	 .....3..... NUT 5/16-18 WHIZ
539 11090146..	 .....1..... SLEEVE
539 97693447..	 .....8..... HCS 5/16-18 x ¾
539 99062248..	 .....2.....BOLT ½-13 x 1¼ WHIZLK
539 99071749..	 .....8..... NUT 5/16-18 HEX NYLOC
539 99069250..	 .....1..... WASHER 5/16 STD FLT
539 99056351..	 .....4..... HCS 3/8-16 x 1



8

MUFFLER, AIR FILTER, RADIATOR

ENGINE

1

2

3

4

5

6

7

8

910

11

12

13

14

15

16
18

19

20

21

22

23

24

25

26

27

28

29

30
31

32

33

34
35

36

37

13

31

32

33

3435



9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1118341..	 .....1..... MUFFLER 

BZ7234D / BZ7234D BF
539 1118352..	 .....1..... MUFFLER 

BZ6127D / BZ6127D BF
539 1063813..	 .....1..... AIR FILTER HOSE 

BZ7234D / BZ7234D BF
539 1078604..	 .....1..... AIR FILTER HOSE 

BZ6127D / BZ6127D BF
539 1063155..	 .....1..... AIR FILTER ASSEMBLY 

BZ7234D / BZ7234D BF
539 1063766..	 .....1..... AIR FILTER ASSEMBLY 

BZ6127D / BZ6127D BF
539 1063837..	 .....2..... CLAMP 

BZ7234D / BZ7234D BF
539 1063848..	 .....2..... CLAMP 

BZ6127D / BZ6127D BF
539 1078419..	 .....1..... BRACKET, AIR FILTER
539 99071710..	 .....8..... NUT 5/16-18 HEX NYLOC
539 99069211..	 .....3..... WASHER 5/16 STD FLT
539 97693412..	 .....8..... HCS 5/16-18 x ¾
539 99062213..	 .....2.....BOLT ½-13 x 1¼ WHIZLK
539 10631014..	 .....4..... ISOLATOR
539 10785515..	 .....1..... BRACKET, MOUNTING
539 10799516..	 .....1..... SPACER, FAN  

BZ7234D / BZ7234D BF
539 106308....1..... SPACER, FAN  

BZ6127D / BZ6127D BF
539 10631917..	 .....1..... RADIATOR ASSEMBLY 

BZ7234D / BZ7234D BF  
Includes Radiator/Shroud 
Plus Parts 18-21

539 106314....1..... RADIATOR ASSEMBLY 
BZ6127D / BZ6127D BF  
Includes Radiator/Shroud 
Plus Parts 18-21

ENGINE

539 10631818..	 .....1..... DEBRIS SHIELD
539 10632019..	 .....1..... CAP
539 10632220..	 .....2..... DRAIN
539 10629721..	 .....2..... BRACKET, ISO
539 99020922..	 .....1..... HCS 5/16-18 x 1
539 30059923..	 .....4.....HCS M6- 1 x 40mm GR8.8 

BZ7234D / BZ7234D BF
539 106307....4..... HCS M6- 1 x 30mm GR8.8 

BZ6127D / BZ6127D BF
539 97693424..	 .....2..... HCS 5/16-18 x ¾
539 99005225..	 .....4..... WASHER ¼ SPLIT LOCK
539 99018726..	 .....2..... WASHER 5/16 SLOTTED LOCK
539 10632127..	 .....4..... CLAMP, HOSE
539 99018828..	 .....2..... WASHER 5/16 FLAT SAE
539 10847029..	 .....1..... AIR FILTER ASSM, UPPER 

BZ6127D / BZ6127D BF
539 10847130..	 .....1..... AIR FILTER ASSM, UPPER 

BZ7234D / BZ7234D BF
539 10847231..	 .....1..... DRAIN
539 10847332..	 .....1..... AIR FLTR ASSM, LOWER
539 10847433..	 .....1..... BRACKET, MOUNTING
539 10847534..	 .....1..... CLAMP
539 10847635..	 .....1..... HINGE
539 10637736..	 .....1..... ELEMENT, SAFETY
539 10631337..	 .....1..... FILTER, AIR

NOT SHOWN
539 106326....1..... LOWER HOSE
539 106325....1..... UPPER HOSE



10

STEERING

1

2

3

4

5

6

7

8

9

10

1112

13

14

15

16

1718

19

20

21

22

23
24

25

26

27

28

29

30

3

10

8

9

1112

13

13

13

22

23 
24



11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

STEERING

539 1108971..	 .....1..... CONTROL, LT
539 1108982..	 .....1..... CONTROL, RT
539 1106383..	 .....2..... ARM, CONTROL SHAFT
539 1108274..	 .....1..... DRIVE LEVER, LT
539 1108265..	 .....1..... DRIVE LEVER, RT 
539 1025936..	 .....4..... WASHER 3/8 SPRING
539 9901847..	 .....4..... NUT 5/16-18 HEX CTRLK
539 1106078..	 .....4..... BALL STUD
539 1319329..	 .....2..... DAMPENER
539 10259210..	 .....2..... GRIP
539 10354711..	 .....2..... WASHER
539 97699812..	 .....2..... ZERK
539 11094313..	 .....2..... NUT 5/16-24 NYLOC
539 11093914..	 .....2..... LINK ASM
539 11060415..	 .....2..... SPHERICAL ROD END LH

539 11060316..	 .....2..... SPHERICAL ROD END RH
539 11089617..	 .....2..... LINK
539 99107318..	 .....2..... NUT 5/16-24 HEX JAM LH
539 99022319..	 .....6..... NUT 5/16-24 HEX
539 97697920..	 .....6..... NUT 3/8-16 HEX NYLOC
539 97695221..	 .....4.....SCREW #10-24 x .625
539 10476322..	 .....2..... RETAINER, 5/16-18 U-TYPE
539 10267823..	 .....2..... TAPPED PLATE
539 10626924..	 .....2..... SWITCH
539 11103925..	 .....1..... SPRING
539 10300326..	 .....1..... TRACKING KNOB
539 99019627..	 .....1..... NUT 5/16-18 HEX
539 99056328..	 .....4..... HCS 3/8-16 x 1
539 99073029..	 .....6..... HCS 3/8-16 x 1¾
539 10839430..	 .....1..... HCS 5/16-18 x 1¾ TPBLT



12

IGNITION SYSTEM

1

2

3

4

5

6

7

8

9

1011
12

13

14

15

1617

18

19

20

21

22

14



13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

IGNITION SYSTEM

539 1109151..	 .....1..... HARNESS
539 1024232..	 .....1..... BATTERY
539 1079413..	 .....1..... CABLE, POSITIVE
539 1079424..	 .....1..... CABLE, NEGATIVE
539 1100745..	 .....1..... HOUR METER
539 1075416..	 .....1..... IGNITION SWITCH
539 1316277..	 .....1..... SWITCH, 10 AMP PTO
539 9768568..	 .....1..... WIRE TIE
539 1078569..	 .....1..... HOUSING, POWER SOURCE
539 10785710..	 .....1..... CAP, POWER SOURCE
539 10775511..	 .....1..... CLAMP

539 99069212..	 .....1..... WASHER 5/16 STD FLT
539 99071713..	 .....1..... NUT 5/16-18 HEX NYLOC
539 11067314..	 .....5.....SCREW 10-12 x ¾ THD FRM
539 10524615..	 .....1..... GAUGE, TEMP
539 10638816..	 .....1..... GAUGE, AMPERES
539 10638717..	 .....1..... GAUGE, OIL PRESSURE
539 10638618..	 .....1..... SENDER, TEMPERATURE
539 10792019..	 .....1..... LAMP SOCKET
539 10817420..	 .....1..... LENS
539 10817521..	 .....1..... LAMP
539 10934622..	 .....1..... GROUND WIRE



14

PARKING BRAKE

1

2

3

4

5

6

7

8

10

11

12

13

14

15

16

17

18

19

20

21

22

23

9

8

11

11

14

15

7

20

17

17



15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

PARKING BRAKE

539 1065231..	 .....1..... BRAKE ARM WLDMT
539 1065262..	 .....1..... BRAKE LEVER WLDMT
539 1025193..	 .....2..... BRONZE BUSHING
539 1050364..	 .....1..... GRIP, PARK BRAKE
539 1027175..	 .....1..... SCREW 5/16-18 x 5/8 SQ HD
539 1065286..	 .....1..... KEY 1/8 SQ x 7/8
539 1078387..	 .....2..... BRAKE LINKAGE BAR
539 9777038..	 .....2..... CLEVIS PIN
539 1049849..	 .....1..... HCS 3/8-24 SPECIAL
539 10626910..	 .....1..... SWITCH
539 99036511..	 .....6..... PIN, COTTER 1/8 x ¾
539 10267812..	 .....1..... TAPPED PLATE

539 97695213..	 .....2.....SCREW #10-24 x .625 
539 10284314..	 .....4..... WASHER, SPRING DISC 7/16

539 10504415..	 .....2..... BRONZE BEARING
539 10245416..	 .....2.....E-RING, ¾
539 99069217..	 .....4..... WASHER 5/16 STD FLT
539 97746518..	 .....1..... YOKE
539 99015519..	 .....2..... NUT 3/8-24
539 99012220..	 .....2..... WASHER 3/8 SAE FLT
539 10498621..	 .....1..... SPRING
539 10282122..	 .....1..... TRUNION PIN
539 10504023..	 .....1..... BELLCRANK



16

HYDRAULIC PUMP-MOTOR

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

1718
19

2021

22

23

24

25

26

27

28

29

30

31
32

33

34

35

36 37

38
39

40

41

42

43 44

45

46

47

48

49

50

51

52

53

4

4

5

6

7

8

17

39

28

28

28

44

45

44

44

28

44

54

57

56

55

58

59

59

59

60

61

61

61

61

6163

63

62



17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

HYDRAULIC PUMP-MOTOR

539 1058921..	 .....1..... FILTER HEAD
539 1058932..	 .....1..... FILTER
539 1051683..	 .....1..... CAP NUT
539 1012374..	 .....3..... STRAIGHT CONNECTOR
539 1063575..	 .....4..... FITTING
539 1063586..	 .....2..... FITTING
539 1063597..	 .....2..... FITTING
539 1063708..	 .....2..... FITTING
539 1063609..	 .....1..... HOSE
539 11093010..	 .....1..... HOSE, T
539 10636211..	 .....1..... HOSE, T
539 10636312..	 .....1..... HOSE
539 10636413..	 .....1..... HOSE
539 10636514..	 .....1..... HOSE
539 10636615..	 .....1..... HOSE
539 10636716..	 .....1..... HOSE
539 11091017..	 .....2..... PUMP
539 10633418..	 .....2..... SHEAVE, PUMP
539 10271619..	 .....4..... SCREW 5/16-18 x 1 
539 10917820..	 .....2.....KEY 5mm SQ x 36mm
539 10634121..	 .....1..... BELT, PUMP
539 10635622..	 .....1..... COOLER
539 10781023..	 .....1..... MOUNT, COOLER
539 10805324..	 .....1..... HOSE
539 10784425..	 .....1..... CLAMP, OIL SENDER
539 10589126..	 .....1..... RESERVOIR
539 10120227..	 .....1..... CAP, RESERVOIR
539 10873528..	 ...12..... NUT ¼-20 WHIZLK
539 11091229..	 .....2..... SUPPORT
539 10642530..	 .....1..... ARM WLDMT
539 10641731..	 .....1..... BUSHING
539 91907832..	 .....1..... PULLEY, IDLER

539 91275833..	 .....1..... ZERK 90° ¼-28
539 10266634..	 .....1..... SPRING
539 10629035..	 .....1..... MOUNT, FILTER
539 10834636..	 .....1.....HCS ½-13 x 2½
539 99062237..	 .....4.....BOLT ½-13 x 1¼ WHIZLK
539 10134138..	 .....1..... HCS 3/8-16 x 3
539 10133139..	 .....3.....NUT ½-13 HEX NYLOC
539 97697940..	 .....1..... NUT 3/8-16 HEX NYLOC
539 99055041..	 .....1.....WASHER ½ FLAT
539 99012242..	 .....1..... WASHER 3/8 SAE FLT
539 10638243..	 .....1..... SENDER, OIL PRESSURE
539 99058044..	 ...14.....HCS ¼-20 x ¾
539 99059845..	 .....5..... WASHER ¼ FLAT
539 99020946..	 .....2..... HCS 5/16-18 x 1
539 99005247..	 .....2..... WASHER ¼ SPLIT LOCK
539 11067348..	 .....4.....SCREW 10-12 x ¾ THD FRM
539 99069249..	 .....2..... WASHER 5/16 STD FLT
539 99071750..	 .....2..... NUT 5/16-18 HEX NYLOC
539 10626651..	 .....1..... WHEEL MTR ASM, LT
539 10626752..	 .....1..... WHEEL MTR ASM, RT
539 10934753..	 .....1..... WASHER ¼ EXTLK STAR
539 11180654..	 .....1..... SHOE, COMPLETE 

W/BACKING PLATE
539 10852555..	 .....1..... LEVER
539 10852656..	 .....1..... CLIP
539 10852457..	 .....2..... SHOE ASSEMBLY
539 10852358..	 .....2..... RETURN SPRING
539 10898359..	 .....8..... O RING
539 10311460..	 .....4..... O RING
539 10311561..	 .....6..... O RING
539 10311862..	 .....2..... O RING
539 10311963..	 .....3..... O RING



18

WHEELS AND TIRES

1

2

3

4

5

6

7

8

9

10

11

12

13

15

17

17

18
19

20

21

22

23

24

24

14
7

16



19

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

WHEELS AND TIRES

539 1055171..	 .....1.....HCS ½-13 x 9½
539 1059822..	 .....1..... YOKE, CASTER
539 1055183..	 .....2..... SPACER, AXLE
539 1055214..	 .....1..... WHEEL ASSEMBLY, CASTER
539 1033005..	 .....2..... ZERK
539 1055236..	 .....2..... RIM
539 1013317..	 ...10.....NUT ½-13 HEX NYLOC
539 1083468..	 .....8.....HCS ½-13 x 2½
539 1146659..	 .....2..... STANDOFF, WHEEL MOTOR
539 10117310..	 .....8..... LUG NUT ½"
539 99062211..	 .....8.....BOLT ½-13 x 1¼ WHIZLK
539 97694112..	 .....8..... HCS 3/8-16 x 1¼

539 99051713..	 .....8..... WASHER 3/8 FLAT STD
539 97697914..	 .....8..... NUT 3/8-16 HEX NYLOC
539 10253515..	 .....2..... GREASE CAP
539 10285116..	 .....2..... SEAL
539 10254317..	 .....4..... BEARING
539 10285218..	 .....2..... SLOTTED JAM NUT 1-14
539 10288919..	 .....2..... COTTER PIN 1/8 x 2
539 10147420..	 .....2..... ZERK
539 10771321..	 .....2..... WHEEL ASSEMBLY, REAR
539 10771522..	 .....2..... TIRE
539 10548723..	 .....2..... RIM
539 91223424..	 .....4..... AIR VALVE



20

MOWER LIFT / DECK LIFT
BZ6127D

1

2

3

4

5

6

7

8

9

10

11

12

13

14
15

16

17

18

19

20

21

22

23

24

25

26

27

2829

30

31

32
33

34

35

36

37

21

24

25

29

28

28
29

27

30

1615

15

42
41

43

3938 44

40



21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1083541..	 .....1..... LIFT SHAFT ASSEM, REAR
539 1083552..	 .....1..... LIFT SHAFT ASM, FRONT
539 1019823..	 .....3..... EYEBOLT
539 1018024..	 .....1..... E-RING .875
539 1012325..	 .....2..... BUSHING, FLANGED
539 1043106..	 .....2..... CONNECTING LINK
539 1047617..	 .....1..... ZERK, LONG
539 9906548..	 .....4..... COTTER PIN 5/32 x 1¼
539 1043219..	 .....1..... ADJUSTMENT PLATE
539 10453010..	 .....4..... SPACER
539 10432311..	 .....1..... ADJUSTMENT PLATE
539 10252612..	 .....1..... LIFT PIN
539 97698913..	 .....1..... HAIRPIN
539 10506014..	 .....2..... CLEVIS PIN
539 99104315..	 .....4..... BUSHING, .625 MACHINE
539 10506916..	 .....2..... E-RING .625
539 92378717..	 .....1..... BUSHING, .875 MACHINE
539 10476018..	 .....3..... SPRING, EXTENSION
539 10505919..	 .....1..... LANYARD
539 10505020..	 .....2..... LIFT LINKAGE
539 10480821..	 .....8..... PILLOW BLOCK
539 10480722..	 .....4..... REINFORCEMENT BAR

MOWER LIFT / DECK LIFT

539 99104623..	 .....8..... HCS 5/16-18 x 2½
539 99018424..	 ...11..... NUT 5/16-18 HEX CTRLK
539 99058525..	 .....3..... NUT 5/16-18 WHIZ
539 97698226..	 .....4..... WASHER 5/8 SAE FLAT
539 99063727..	 .....2..... HCS 3/8-18 x 2½
539 99062928..	 .....3..... HCS 3/8-16 x 2¼
539 99054629..	 .....5..... NUT 3/8-16 HEX CTRLK
539 97697930..	 .....4..... NUT 3/8-16 HEX NYLOC
539 99061331..	 .....1..... NUT 3/8-16 HEX WHIZLK
539 99065532..	 .....3..... HCS 3/8-16 x 1½
539 10518433..	 .....1..... PLATE, TIGHTENING
539 10518134..	 .....1..... LIFT PEDAL
539 10518735..	 .....1..... PAD, ANTI-SKID
539 10832236..	 .....1..... LIFT LEVER WLDMT
539 10251537..	 .....1..... Handle Cushion
539 10105038..	 .....1..... VINYL GRIP
539 10452339..	 .....1..... L PIN ½ x 6½
539 10653240..	 .....2..... PIN, GROOVED
539 10353441..	 .....1..... PIN MOUNT, UPPER
539 10105842..	 .....1..... SPRING,COMPRESSION
539 99076143..	 .....2..... NUT ¼-20 HEX CTRLK
539 990580 44..	 ....2 ....HCS ¼-20 x ¾



22

MOWER LIFT / DECK LIFT
BZ7234D

1

2

3

4

5

6

7

8

9

10

11

12

13
14

15

16

17

18

19

20

21

22

23 24

25

26

27

28
29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

3

3736

33

38

38 33

13

6

15



23

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

MOWER LIFT / DECK LIFT

539 1083541..	 .....1..... LIFT SHAFT ASSEM, REAR
539 1071342..	 .....1..... LIFT SHAFT, FRONT
539 1019823..	 .....3..... EYEBOLT
539 1018024..	 .....1..... E-RING .875
539 1012325..	 .....2..... BUSHING, FLANGED
539 1043106..	 .....2..... CONNECTING LINK
539 1047617..	 .....1..... ZERK, LONG
539 9906548..	 .....4..... COTTER PIN 5/32 x 1¼
539 1043219..	 .....1..... ADJUSTMENT PLATE
539 10453010..	 .....4..... SPACER
539 10432311..	 .....1..... ADJUSTMENT PLATE
539 10252612..	 .....1..... LIFT PIN
539 97698913..	 .....3..... HAIRPIN
539 10506014..	 .....2..... CLEVIS PIN
539 99104315..	 .....4..... BUSHING .625 MACHINE
539 10506916..	 .....2..... E-RING .625
539 99013417..	 .....2..... HCS 3/8-18 x ¾
539 92378718..	 .....1..... BUSHING .875 MACHINE
539 10476019..	 .....3..... SPRING, EXTENSION
539 10505920..	 .....1..... LANYARD
539 99011821..	 .....2..... WASHER 3/8 SPLIT LOCK
539 10722722..	 .....2.....CLEVIS PIN, ½ x 1¾

539 10823223..	 .....1..... DECAL, LIFT SWITCH
539 99055024..	 .....2.....WASHER ½ FLAT
539 10713025..	 .....1..... CYLINDER MOUNT
539 10505026..	 .....2..... LIFT LINKAGE
539 10713727..	 .....1..... LIFT LEVER
539 10480828..	 .....8..... PILLOW BLOCK
539 10480729..	 .....4..... REINFORCEMENT BAR
539 99104630..	 .....8..... HCS 5/16-18 x 2½
539 97698231..	 .....4..... WASHER 5/8 SAE FLAT
539 10776932..	 .....1..... CYLINDER
539 99062933..	 .....3..... HCS 3/8-16 x 2¼
539 99063734..	 .....1..... HCS 3/8-18 x 2½
539 99056335..	 .....4..... HCS 3/8-16 x 1
539 99018436..	 ...11..... NUT 5/16-18 HEX CTRLK
539 99058537..	 .....3..... NUT 5/16-18 WHIZ
539 99054638..	 .....5..... NUT 3/8-16 HEX CTRLK
539 97697939..	 .....4..... NUT 3/8-16 HEX NYLOC
539 11091640..	 .....1..... SWITCH
539 11143141..	 .....1..... BOOT, SWITCH
539 10722642..	 .....1..... POWER UNIT
539 10787043..	 .....2..... FITTING
539 11184344..	 .....2..... HOSE



24

FUEL SYSTEM

1

23

5

6

7

8

9

10 11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

264

28

19

17
17

21

22

16

23

5

5

5

19



25

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1053291..	 .....1..... FUEL TANK, LT
539 1053302..	 .....1..... FUEL TANK, RT
539 1052453..	 .....2..... GROMMET
539 9907174..	 .....2..... NUT 5/16-18 HEX NYLOC
539 9769345..	 ...12..... HCS 5/16-18 x ¾
539 1017046..	 ...10..... WASHER 5/16 SEALING
539 1052447..	 .....2..... ELBOW
539 1053318..	 .....1..... FUEL VALVE
539 1082069..	 .....1..... FUEL LINE
539 10820710..	 .....1..... FUEL LINE
539 10820811..	 .....1..... FUEL LINE
539 10820912..	 .....1..... FUEL LINE
539 10821013..	 .....1..... FUEL LINE

FUEL SYSTEM

539 10821114..	 .....1..... FUEL LINE
539 10821215..	 .....1..... FUEL LINE
539 10786316..	 .....2..... CLIP
539 10552917..	 .....4..... CLAMP
539 10633018..	 .....2..... CAP, DIESEL FUEL
539 91222219..	 ...10..... CLAMP, HOSE
539 10533420..	 .....1..... DECAL, FUEL VALVE
539 99058021..	 .....2.....HCS ¼-20 x ¾
539 99059822..	 .....2..... WASHER ¼ FLAT STD
539 97697823..	 .....2..... NUT ¼-20 HEX NYLOC
539 10784024..	 .....1..... BRACKET, MOUNTING
539 99018725..	 .....2..... WASHER 5/16 SLOTTED LOCK
539 30060026..	 .....2.....HCS M8-1.25 x 20mm



26

61" DECK

NOTE:
TORQUE TO 90 FT/LBS
3 PLACES

NOTE:
TORQUE TO 45 FT/LBS
5 PLACES

1

2
3

4

5

7
8

9

10

11

12

13

14

15

16

17

18 19
20

21
22

23

24

25

26

28

29

30
31

32

33

34

35

36 37

38

39

40

41

42

43

44

45

46

47

48
49

50

51

8

53
54

55

56

57

58

59

60

61
62

63

64

65

27

60

34

33
34

33

5

6

6

6

16

15

5

24 19

18

20

19

19 35

24

10

24

34

60

61

62

60

6

23

52



27

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

61" DECK

	 1.... 539 111427.... 1.... DECK W/DECALS
	 2....539 101733.... 3.... BLADE, 21"
	 3....539 990333.... 3.... WASHER 5/8 SLOTTED LOCK
	 4....539 103299.... 3.... HCS 5/8-18 x 1¼
	 5....539 106504.... 5.... WASHER, HEAVY
	 6....539 976979.... 3.... NUT 3/8-16 HEX NYLOC
	 7....539 976941.... 1.... HCS 3/8-16 x 1¼
	 8....539 990613.... 2.... NUT 3/8-16 HEX WHIZLK
	 9....539 103303.... 2.... PAD
	 10....539 101341.... 2.... HCS 3/8-16 x 3
	 11....539 103295.... 2.... IDLER BUSHING
	 12....539 103257.... 3.... IDLER PULLEY
	 13.... 539 112934.... 3.... HOUSING ASSEMBLY
	 14.... 539 112125.... 3.... PULLEY
	 15.... 539 112120.... 3.... HCS 7/16-20 x 1½ GR8
	 16....539 976998.... 5.... ZERK
	 17....539 109693.... 2.... LIFT CHAIN, 3 LINK
	 18....539 102582.... 8.... NUT 7/16-14 HEX WHIZ LK
	 19.... 539 119124.... 8.... NUT 7/16-14 HEX NYLOC
	 20....539 108073.... 8.... HCS 7/16-14 x 1¾
	 21....539 102641.... 2.... LIFT CHAIN
	 22....539 130690.... 1.... SPRING
	 23....539 990627.. 16.... HCS 5/16-18 x 1¼
	 24....539 990717.. 22.... NUT 5/16-18, NYLOC
	 25....539 109493.... 1.... BELT SHIELD, RT
	 ....539 109494.... 1.... BELT SHIELD, LT
	 26.... 539 112263.... 1.... JACKSHAFT ASSEM LOWER
	 27....539 107751.... 2.... STRUT, LH
	 28....539 106340.... 1.... BELT, 61"
	 29....539 102619.... 2.... PIVOT PIN
	 30....539 100141.... 2.... HCS 7/16-20 x 1½
	 31....539 990247.... 2.... WASHER 7/16 SPLT LOCK
	 32....539 990209.... 2.... HCS 5/16-18 x 1
	 33.... 539 111897.... 4.... WASHER 3/8 SPECIAL

	 34....539 108450.... 2.... TOP DUST CAP
	 35....539 104864.... 4.... WASHER 7/16

	 36....539 107610.... 6.... WHEEL, GAUGE
	 37....539 108366.... 6.... HCS ½-13 x 4
	 38....539 990258.... 6.... NUT ½-13 HEX
	 39....539 101331.... 6.... NUT ½-13 HEX NYLOC
	 40....539 131813.... 1.... PIN, CHUTE PIVOT
	 41....539 990365.... 1.... PIN, COTTER 1/8 x ¾
	 42....539 990692.... 4.... WASHER 5/16 STD FLT
	 43....539 102933.... 2.... RHSNB 5/16-18 x 1½
	 44....539 100472.... 2.... RHSNB 5/16-18 x 1¼
	 45....539 130779.... 1.... DISCHARGE CHUTE
	 46....539 130923.... 1.... BRACKET, CHUTE
	 47....539 130925.... 1.... REINFORCEMENT, CHUTE
	 48....539 130391.... 1.... ARM, IDLER, W/BEARINGS
	 49....539 130235.... 1.... RHSNB 3/8-16 x 2¾
	 50....539 107042.... 1.... HCS 3/8-16 x 1½ GR8
	 51....539 109332.... 1.... Nut 3/8-16 Hex Jam
	 52....539 108767.... 1.... JACKSHAFT SPINDLE
	 53....539 130242.... 1.... BUSHING, IDLER
	 54....539 990122.... 1.... WASHER 3/8 SAE FLT
	 55.... 539 114823.... 1.... CAP, VINYL
	 56....539 130205.... 1.... PIVOT, BEARING
	 57....539 990517.... 1.... WASHER 3/8 FLAT STD
	 58....539 109660.... 2.... DRAW LATCH
	 59.... 539 110740.... 4.... POP RIVET 
	 60....539 108754.... 2.... SHAFT SEAL
	 61....539 108449.... 1.... BOTTOM DUST CAP
	 62....539 977326.... 1.... POPPET, GREASE
	 63....539 106346.... 1.... SHEAVE
	 64....539 101995.... 1.... KEY ¼ SQ x 11/8
	 65....539 912758.... 1.... ZERK 90° ¼-28

	



28

72" DECK

1

2

3

4

5

7

8

9
10

11

12

13

14
15

16

17

18

19

20

21
22

23

24

25

26

6

28

29

30

31

32

33

3435
36

37

38

39

40

41

42

43

44

45

46

47

48 49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

27

62

3

4

6 9

30

20

39

6

4

3
4

2
34

32

31

39

46

20

34 33

3234

32

3

62

3864
62

63

6

12

39

4833



29

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

72" DECK

539 1303911..	 .....1..... ARM, IDLER W/BEARINGS
539 1032572..	 .....1..... IDLER PULLEY
539 1084503..	 .....2..... TOP DUST CAP
539 1118974..	 .....3..... WASHER 3/8 SPECIAL
539 1302355..	 .....1..... RHSNB 3/8-16 x 2¾
539 9769796..	 .....2..... NUT 3/8-16 HEX NYLOC
539 1070427..	 .....1..... HCS 3/8-16 x 1½ GR8
539 1093328..	 .....1..... Nut 3/8-16 Hex Jam
539 9906139..	 .....1..... NUT 3/8-16 HEX WHIZLK
539 13024210..	 .....1..... BUSHING, IDLER
539 99012211..	 .....1..... WASHER 3/8 SAE FLT
539 10134112..	 .....1..... HCS 3/8-16 x 3
539 11482313..	 .....1..... CAP, VINYL
539 13020514..	 .....1..... PIVOT, BEARING
539 99051715..	 .....1..... WASHER 3/8 FLAT STD
539 11142916..	 .....1..... TUNNEL DECK W/DECALS
539 10547617..	 .....3..... BLADE, 25"
539 99033318..	 .....3..... WASHER 5/8 SLOTTED LOCK
539 10329919..	 .....3..... HCS 5/8-18 x 1¼
539 10650420..	 .....6..... WASHER, HEAVY
539 11074021..	 .....4..... POP RIVET
539 97694122..	 .....1..... HCS 3/8-16 x 1¼
539 10966023..	 .....4..... DRAW LATCH
539 10330324..	 .....2..... PAD
539 101995 25..	 ....1 ....KEY ¼ SQ x 11/8 
539 10329526..	 .....2..... IDLER BUSHING
539 912758 27..	 ....1 .... ZERK 90° ¼-28
539 11293428..	 .....3..... HOUSING ASSEM
539 11212629..	 .....3..... PULLEY
539 11212030..	 .....3..... HCS 7/16-20 x 1½ GR8
539 97699831..	 .....5..... ZERK
539 10258232..	 .....8..... NUT 7/16-14 HEX WHIZ LK
539 11912433..	 .....7..... NUT 7/16-14 HEX NYLOC
539 10807334..	 .....8..... HCS 7/16-14 x 1¾

539 10264135..	 .....2..... LIFT CHAIN
539 10969336..	 .....2..... LIFT CHAIN, 3 LINK
539 13069037..	 .....1..... SPRING
539 99062738..	 ...16..... HCS 5/16-18 x 1¼
539 99071739..	 ...22..... NUT 5/16-18 HEX NYLOC
539 11074340..	 .....1..... BELT SHIELD ASSEM RH
539 110744....1..... BELT SHIELD ASSEM LH
539 11226341..	 .....1..... JACKSHAFT ASSEM LOWER
539 11072542..	 .....2..... STRUT LH
539 10433543..	 .....1..... BELT
539 10548044..	 .....2..... PIVOT PIN
539 10014145..	 .....2..... HCS 7/16-20 x 1½
539 99024746..	 .....2..... WASHER 7/16 SPLT LOCK
539 99020947..	 .....2..... HCS 5/16-18 x 1
539 10486448..	 .....4..... WASHER 7/16 FLAT
539 10761049..	 .....7..... WHEEL, GAUGE
539 11886250..	 .....7.....HHB ½-13 x 4
539 99025851..	 .....7.....NUT ½-13 HEX
539 10133152..	 .....7.....NUT ½-13 HEX NYLOC
539 99083953..	 .....1..... NUT 7/16-14 HEX CNTRLK
539 13181354..	 .....1..... PIN, CHUTE PIVOT
539 99036555..	 .....1..... PIN, COTTER 1/8 x ¾
539 99069256..	 .....4..... WASHER 5/16 STD FLT
539 10293357..	 .....2..... RHSNB 5/16-18 x 1½
539 10047258..	 .....2..... RHSNB 5/16-18 x 1¼ 
539 13078059..	 .....1..... DISCHARGE CHUTE
539 13092360..	 .....1..... BRACKET, CHUTE
539 13092661..	 .....1..... REINFORCMENT, BRACKET
539 108754 62..	 ....2 .... SHAFT SEAL 
539 108449 63..	 ....1 .... BOTTOM DUST CAP 
539 977326 64..	 ....1 .... POPPET, GREASE 
539 108767 65..	 ....1 .... JACKSHAFT SPINDLE 
539 106346 66..	 ....1 .... SHEAVE 



30

SEAT

1

2

3

4

5

7

810

11

12

13

14

15

16

17

18

19

20

21

22

6

17

10

11

9

3

9



31

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

SEAT

539 111564 1..	 ....1 .... MOUNT, SEAT 
539 105038 2..	 ....1 .... BRACKET SEAT 
539 105039 3..	 ....4 .... STUD, PLATE MOUNT 
539 103247 4..	 ....2 .... LANYARD, SEAT 
539 130874 5..	 ....1 .... SEAT, SUSPENSION 
539 990580 6..	 ....2 ....HCS ¼-20 x ¾ 
539 990209 7..	 ....2 .... HCS 5/16-18 x 1 
539 101341 8..	 ....2 .... HCS 3/8-16 x 3 
539 108735 9..	 ....6 .... NUT ¼-20 WHIZLK 
539 990717 10..	 ....6 .... NUT 5/16-18 HEX NYLOC 
539 990546 11..	 ....4 .... NUT 3/8-16 HEX CTRLK 
539 990692 12..	 ....4 .... WASHER 5/16 STD FLT 
539 110645 13..	 ....1 .... SPRING, TORSION 
539 990122 14..	 ....1 .... WASHER 3/8 SAE FLT 

539 111563 15..	 ....1 .... PIN 
539 111562 16..	 ....1 .... LATCH 
539 990870 17..	 ....2 .... RETAINING RING
539 10871718..	 .....1..... ARMREST KIT, RT
539 10871919..	 .....1..... BACK CUSHION KIT
539 10871620..	 .....1..... ARMREST KIT, LT
539 10871821..	 .....1..... SEAT CUSHION KIT
539 10872022..	 .....1..... SLIDE KIT, SEAT 

ADJUSTMENT
NOT SHOWN

539 108745....1..... SWITCH-SNAP MOUNT KIT
539 111434.....1..... BACK, HARD PLASTIC 

PREM SEAT 



32

DECALS

1

3

4

5

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

6

4

10

122

2



33

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

539 913010 1..	 ....1 .... DECAL, CPSC 
539 105746 2..	 ....1 .... DECAL, SEVERING 
539 108335 3..	 ....1 .... DECAL, BELT ROUTING 
539 111046 4..	 ....2 .... DECAL, HUSQVARNA 
539 105744 5..	 ....1 .... DECAL, BELT DRIVES 
539 1110616..	 .....1..... DECAL, BZ6127
539 111063.....1..... DECAL, BZ7234 
539 111042 7..	 ....1 .... DECAL, CROWN 
539 105745 8..	 ....1 .... DECAL, BATTERY WARNING 
539 101881 9..	 ....1 .... DECAL, PROP 65 
539 103333 10..	 ....2 .... DECAL, MOTION CONTROL 
539 111575 11..	 ....1 .... DECAL, WARNING 
539 105743 12..	 ....2 .... DECAL, NO STEP 
539 114832 13..	 ....1 .... DECAL, OIL TANK 
539 105232 14..	 ....1 .... DECAL, ANTI-SCALP 

539 104899 15..	 ....1 .... DECAL, HEIGHT 
539 104898 16..	 ....1 .... DECAL, HEIGHT 
539 110931 17..	 ....1 .... DECAL, CONSOLE 
539 108124 18..	 ....1 .... DECAL, SERVICE 
539 108122 19..	 ....1 .... DECAL, RT CONSOLE 
539 110909 20..	 ....1 .... DECAL, 12V DC 
539 108497 21..	 ....1 .... DECAL, HOT 
539 110974 22..	 ....1 .... DECAL, FAST/SLOW/TRACK 
539 111561 23..	 ....1 .... DECAL, TUNNELRAM 8" 
539 10826324..	 .....1..... DECAL, 34 TURBO, RT
539 108265....1..... DECAL, 27 DIESEL, RT
539 10826225..	 .....1..... DECAL, 34 TURBO, LT
539 108264....1..... DECAL, 27 DIESEL, LT
NOT SHOWN:
539 100128 ...1 .... DECAL, EXHAUST



34

SCHEMATICS
NOTES:
1. ENGINE CHARGING SYSTEM - 40 AMPS
2. SEAT UNOCCUPIED
3. MOTION CONTROL LEVERS OUT
4. BRAKE SWITCH IN OFF POSITION
5. PTO SWITCH IN OFF POSITION
6. DECK LIFT CONTROL SWITCH IN NEUTRAL POSITION

8685

87a (NC)

30 (COM) 87 (NO)

20
A 

12
VD

C 
PO

W
ER

 P
OI

NT

10
A 

IN
TE

RL
OC

K 
/ L

IG
HT

S

10
A 

CL
UT

CH

30
A 

PO
W

ER
 D

EC
K 

LIF
T

MA
IN

 S
YS

TE
M 

FU
SE IGNITION SWITCH

HOURMETER
GLOW PLUG

LAMP

B
LK

Y
E

L

Y
E

L/
R

E
D

B
LK

O
R

G

R
E

D
/W

H
T

B
LK

R
E

D
/W

H
T

B
S

A1

A2

L

M G

R
E

D
/W

H
T

R
E

/W
H

O
R

G

Y
E

L

TA
N

R
E

D

FUSE HOLDER
1 2 43 5 76 8

R
E

D
B

R
N

R
E

D

50A
1 2

FUSE
BATTERY

R
E

D
O

R
G

/W
H

T

R
E

/B
K

G
R

N
R

E
D

R
E

D
/W

H
T

R
E

/W
H

R
E

D

B
R

N

Y
E

L

DECK SWITCH PTO SWITCH

7531

B
LK

O
R

G
/W

H
T

R
E

D
/O

R
G

TA
N

2 4 6 8

B
LU

G
R

G
R

N

R
E

D
/W

H
T

O
R

G

TA
N

B
LK

B
LK

GLOW TIMER

B
LK

/W
H

T

B
LK

Y
E

L

5
GLOW TIMER

21 3 4 6

4

1 2

5

3

6

O
R

G

P
U

R

B
LK

/W
H

T

Y
E

L

BRN

GLOW RELAY

BLK/WHT

YEL

ORG

GRN/BLK

ORG

RUN RELAY

GRN

BLK

GRN

PUR

ORG/WHT

ORG

PUR

START RELAY

BLK

ORG

PUR

BRN

BLK

ORG

BLK

RED/WHT

SEAT RELAY

BLK

BLK

RED/WHT

ORG

AMP GAUGE

B
R

N

OIL GAUGE

R
E

D
/W

H
T

TEMP GAUGE

R
E

D W
H

T

B
LK

R
E

D
/W

H
T

G
R

A

FUEL SOL.

B
LK

G
R

N
/B

LKB
LK

R
E

D
/W

H
T

R
E

D
/W

H
T

R
E

D

GROUND

B
LK

SENDERSENDERPLUGS
GLOW TEMP

W
H

T

R
E

D
/O

R
G

OIL B
LK

G
R

A

G
R

N

B
LK

B
LK

CLUTCH

CLUTCH AMP LOAD
6.25 AMPS 12V
AT START UP



35

SCHEMATICS

KEY SWITCH POSITIONS

POSITION 1 - OFF POSITION 2 - RUN1 POSITION 3 - RUN2 POSITION 4 - START

B
S

A1
A2

L

M G

BS

A1

A2

L

M G

BS

A1

A2

L

M G

BS

A1

A2

L

M G

LEFT MOTION
CONTROL LEVER

IGNITION SWITCH

HOURMETER
GLOW PLUG

LAMP

CONTROL LEVER
RIGHT MOTION

SEAT
SWITCH

B
LK

LT
. B

LUB
R

N

LT
. B

LUY
E

L

Y
E

L/
R

E
D

R
E

D
/W

H
T

R
E

D
/W

H
T

B
LK

O
R

G

P
U

R

O
R

G

O
R

G
/W

H
T

O
R

G

O
R

G
/W

H
T

O
R

G

R
E

D
/W

H
T

B
LK

R
E

D
/W

H
T

R
E

D
/W

H
T

R
E

D
/W

H
T

B
S

A1

A2

L

M G

R
E

D
/W

H
T

R
E

D

BATTERY

R
E

D
O

R
G

/W
H

T
R

E
D

/W
H

T

GROUND

B
LK

SENDERSENDERPLUGS
GLOW TEMP

W
H

T

R
E

D
/O

R
G

OIL B
LK

G
R

A

G
R

N

B
LK

B
LK

DIODE TO PREVENT REVERSE SPIKES
TO SWITCH ON SHUTTING DOWN CLUTCH

SAFETY INTERLOCK SYSTEM
A. SOLENOID TO HAVE POWER WHEN:
   1. ON SEAT - LEVERS OUT - BRAKE ON OR OFF - PTO ON OR OFF
   2. OFF SEAT- LEVERS OUT - BRAKE ON - PTO OFF
   3. ON SEAT - LEVERS IN - BRAKE OFF - PTO ON OR OF
B. SOLENOID POWER CUT WHEN:
   1. ON SEAT - LEVERS IN - BRAKE ON - PTO ON OR OFF
   2. OFF SEAT - LEVERS OUT - BRAKE OFF
   3. OFF SEAT - LEVERS OUT - BRAKE ON - PTO ON
   4. OFF SEAT - LEVERS IN

CLUTCH

CLUTCH AMP LOAD
6.25 AMPS 12V
AT START UP

BATTERY

START SOL.

RED

PUR

IGNITION
ALT.

RED/WHT

STARTER SOLENOID AMP 
LOAD

10 AMPS 12V
WHEN CRANKING STARTER

POINT
POWER

MOTOR
DECK

OUTLET
ACCESSORY

ALT

O
R

G
/W

H
T

G
R

N

R
E

D
/B

LK O
R

G

SWITCH

B
LU B

LK

Y
E

L/
R

E
D

B
LK

/W
H

T

B
LK

B
LK

BRAKE

B
LK



36

PROTECTION FRAME

1

2

3

4

5

7

8

6



37

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

PROTECTION FRAME

539 110884 1..	 ....1 .... ROPS, COMPLETE, 
W/SEAT BELT

539 111036 2..	 ....1 ....PIN ½ W/LANYARD 
539 103433 3..	 ....1 ....HCS ½-13 x 3¼ 
539 111923 4..	 ....2 .... HCS 5/8-13 x 3

539 200100 5..	 ....1 ....NUT ½-13 HEX CNTRLK 
539 102653 6..	 ....1 .... WASHER  5/8 STD
539 104411 7..	 ....1 .... KNOB w/STUD 
539 111924 8..	 ....1 .... NUT 5/8-11 HEX CNTRLK



38

ACCESSORIES
MULCH KIT

61" PART NO. 539111353

TORQUE BLADE BOLT TO 90 FT./LBS.

NOTE: TIGHTEN ALL HARDWARE BY TURNING THE BOLT, NOT THE NUT.

5

7

6

1 2
5

7

6

4

5

7
6

3

5
7

6

5

5

7

5

6

6



39

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ACCESSORIES

	 1.... 539 110715.... 1.... BAFFLE, LT
	 2.... 539 110717.... 1.... BAFFLE, RT
	 3.... 539 110719.... 1.... MULCH CAP
	 4....539 109755.... 3.... MULCH BLADE, 21"

	 5....539 990188.. 15.... WASHER 5/16 FLAT SAE
	 6....539 976934.. 12.... HCS 5/16-18 x ¾
	 7....539 990585.. 12.... NUT 5/16-18 WHIZ



40

ACCESSORIES
MULCH KIT

72” PART NO. 539111354

TORQUE BLADE BOLT TO 90 FT./LBS.

NOTE: TIGHTEN ALL HARDWARE BY TURNING THE BOLT, NOT THE NUT.

5

7

6

1 2

7

6

4

5

7
6

3

5
7

6

5

5

7

5

6

6

5



41

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ACCESSORIES

NOTE: TIGHTEN ALL HARDWARE BY TURNING THE BOLT, NOT THE NUT.

	 1.... 539 110720.... 1.... BAFFLE, LT
	 2.... 539 110722.... 1.... BAFFLE, RT
	 3.... 539 110724.... 1.... MULCH CAP
	 4....539 105571.... 3.... MULCH BLADE, 25"

	 5....539 990188.. 15.... WASHER 5/16 FLAT SAE
	 6....539 976934.. 12.... HCS 5/16-18 x ¾
	 7....539 990585.. 12.... NUT 5/16-18 WHIZ



42

ACCESSORIES
FRONT BAFFLE KITS

61" PART NO. 539111634

1

2

3

4

5

6

3
4

5

3

4

5

4



43

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ACCESSORIES

	 1.... 539 111610.... 1.... BAFFLE, FRONT, RT
	 2.... 539 111613.... 1.... BAFFLE, FRONT, LT
	 3....539 976934.... 8.... HCS 5/16-18 x ¾

	 4....539 990188.. 10.... WASHER 5/16 FLAT SAE
	 5....539 990717.... 8.... NUT 5/16-18 HEX NYLOC
	 6....539 105532.... 2.... SCREW ¼-20, SLF TAP



44

ACCESSORIES
FRONT BAFFLE KITS

72” PART NO. 539111635

1

2

3

4

5

6

3

4

5

3

4
5

4



45

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ACCESSORIES

	 1.... 539 111627.... 1.... BAFFLE, FRONT, RT
	 2.... 539 111629.... 1.... BAFFLE, FRONT, LT
	 3....539 976934.... 8.... HCS 5/16-18 x ¾

	 4....539 990188.. 10.... WASHER 5/16 FLAT SAE
	 5....539 990717.... 8.... NUT 5/16-18 HEX NYLOC
	 6....539 105532.... 2.... SCREW ¼-20, SLF TAP







P/N 539 110888 R04	 02/27/08


	CHASSIS / FRAME
	ENGINE
	ENGINE
	MUFFLER, AIR FILTER, RADIATOR

	STEERING
	IGNITION SYSTEM
	PARKING BRAKE
	HYDRAULIC PUMP-MOTOR
	WHEELS AND TIRES
	MOWER LIFT / DECK LIFT
	BZ6127D

	MOWER LIFT / DECK LIFT
	BZ7234D

	FUEL SYSTEM
	61" DECK
	72" DECK
	SEAT
	DECALS
	SCHEMATICS
	PROTECTION FRAME
	ACCESSORIES

